QGB20S

Electric reach truck

EFwE&s
FHHEX
20250416 V02

Al

L H

Parts list




PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.

Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAEIT M
UL RAN
BOSITIER %, SHER Y E RS, B, B SRFIIS . SALXEers B R (R 0 VT IS i i .
PN AR A RS B AR, 10 H S (R T s RSB, 7 DMt 2 R AR A S T I R . (BB e SR, A7 S h i XA B0, A MARIT . TE
LRERITEIL, b T BEAH — RS TS, BT T BT IOE B HAE B
AR =
METHEITRAEN, SR RS E RIS AT . 0 RSP B A TTIEM, AR AR SS AR IE AT IS 8, TRV X R R E 3] 2 — e 0T
TR E B
—RAER T, BOEHER, BEMEHRE FAMFE, BASWATINTI. ROTA 20 EE 2 BRI K 1 61
IR R ELRIE, EHERIS OGRS . AR A T T LURIE, W2 R I RE (0 B
EAREHR
MY EH ARG, ZAFMOBIE RSB RIT. MEERXEE TN, & B eI RSSO ST M. 550G RN E S SO EETM, WA SEUTIE. 4
e 7 T PR

bl

1o



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.

HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A a—5.2 Wiring Harness Assembly
B 5.9201 Wiring Harness Assembly
C 5.902  Wiring Harness Assembly

A:Section 5.2 is the original version.
B:Section 5.201 is the version that some parts in the Section 5.2 have been changed
C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



ME
H3x
R H R HBILA 2 BRIy, e EESEM M B AR I Hxrh.
FHHAR
ltem AR EGEE F, EBRRERMTE . Part No.& 41— R VIR E 11114 505 . Description &M CF AR Z41 565, Qty RN 2 ZF4AE
X E FEHTEE. Applied Date FIx[f)/e EFEH IR EEE . Remark & H kA8 U ZAHE B (I 28 . 1 B FIRHIESE).
EBAERFEMHHEZR
#HEh 1.

Item Part No Description Qty Applied Date Remark
Ji Nz EAS Kot & H #IE

1 02. XDC. 3556 Battery L EERT 1 24V/20AH

1 02. XDC. 3557 Battery FLLER] 1 24V/30AH
A :> 1 02. XDC. 3558 Battery B HL 1 24V/40AH

2 03.0132 Screw M5X 8 AT 5

7 03. 0245 Nut M12 o8 2

8 03. 04790 Spring (L5 2
B :> 9 01 | 30.01.6685 Wheel Frame EPS 1 -210125

9 02 | 40.11.048 Wheel Frame Ley 1 210125-

6 02. KSCX. 0001 Cover T 5 AR 1

7 03. 0243 Nut M10 IgR) 2 Cancel /il
C :> 8 40. 11. 040 Roller T 2

9 03. 1088 Bolt M10X60 g2 2

3 33.054. 0001 Frame (550) E Y 1

3 33. 054. 0002 Frame (685) Eyn 1
D |:> 4 03. 02393 Screw M6X 16 I8%T 6

5 40. 18. 005 Shaft (550) S 1

5 40. 15. 044 Shaf't (685) SCHER 1

6 33. 036. 0007 Push Rod Welding HERT 2 For 1800Kg
E I:> 7 03. 0691 Bushing®19X ®16X15  HALE 4

8 03. 0305 Round Pin®5X 30 FAPE B A 10




P51 R EMA I an b o] R g 48 .

5 9 RoRGEMA —ANEF I EVE R X5 AR TEAS K 34T 7= 5 1 T+ 2%
75 7 R ZEMECH, TTEREERAS .

75 3 RRELIRIEARG AT, 550 8L 685 KR E X I4MGE. 75 5 RonBLH T 57 A8 B 34
75 6 Rz E AL HECE 1800KG ZE4L,

. FABFEER

210125 : #1EF| 2021 45 01 H 25 H

210125- : EHAET 2021 4F 01 A 25 H

2. ARF3SiE%

01 : #ub/Fals 01

02 : T 02

R S e



#Eh 2:

A <+—1572 Wiring Harness Assembly
BRI
B 5.901 Wiring Harness Assembly
BE R
C 5.902  Wiring Harness Assembly
BRE R

A: =AY 5.2 FoRIFEIARUA

B: =T 5.201 RORTERMGARA (F47 5.2) ERMAHHZE;

C: T 5.202 RRTEAERA (FF7 5.201) LEHEHHAE,

AT AR, TE R SRR RS o 2 138 I 1) R 0 W7 48 BT IR I 4= R I RS



Index H3
1. Frame System 5 &%t

Lo L FAME ASSOIMD LY R oo e e e s e e e e e e e e e s e e s e e s e s s e e e s e e e s e e e s e e e e e s s e s s s e s s s e s e e e s e s s st es s ereneen 1
L. 2 Wheel ComPOnents B EE B ZH A . oo e e e e e e e e e e e s ee e e e e e e e e e e e e e e s e e e e e e e e e s e e e e e s e e eee s s eeeen. 3
1.3 SteerTing WHEel ASSEIMD LY J5 T B o oo e e e e e e e e e e s ee s e e e e e e e e e s e s s e ees e s e e e e e e e s e e s s seeseeeeeaeeen 4
Lo 4 Pedal ASSOMD LY S I oo e e e e e s e e s e s e s e s e s s s s e s se s e s e s e s e s et s s s st e s e s e s e s e s e s e s e s s s e e s s e s e s e s e e e es e 5
L. 5 COVET ASSOIMD LY Z Hi A o oo e et e e e e e e s e e s e e e e e s e e s s e s s e s e s e s es e s s e s e s e s s s e e s e s s s e e s e e s e r e e eeeens 7

2. Operating System #EZR S

2 L DT AVE ASSOMD LY R o e oo e e e e e e e e e s e e e e e s e e e s s e e e e s e e e e e s s e e e e e e s e e e e e s e e s e es e r e rese e 9
2.201 Multi—way Valves Components (TTriptych) Z2 B IR ZH A (TEBK) oo e s s eee e 10
2.301 Multi—way Valves Components (Quadruple) Z2HEIRIZEAE (DUEDE) oo 12

3.Lifting System &H &4t

3. 1 TWO—STAZE MAST ASSOMD LY Tl T o oot e e e e e e e e e e s s e s s e e e s e s e s e e e s s e e s seeseesenee 14
3.2 Three=stage Mast ASSEMD LY T T2l i oot e e ee st e s e et e s e s s e ee et esaeeese e s eseeease e sessasseeeneseerens 16
3.3 CaArTiaE ASSEMD LY T I oottt e et e e e e e e e e e e e e s se s e eseeseeeeee e s e s s e ee et ee e ee e s eseee e e s eeeseeeeneeeerene 19
3.4 Carriage Assembly (Sideshift) THZZEEL UIUEZ D oo e e e es e ee et eseseese e sssese e eeesaeees 20

3. 5 COMDINATION ROLLET 2 B B o oo e, 21



3. 0 COMDINATION RO LT ZH B 8 oo e e e e e e e e s e e s e s e e s e s e s 22

3. T COMDINA T ION ROL LT 2 T oo oo e e e e s e e e e e e e s e s s e s s s s s e e s e s e s e s e s et e s e s s e e e s e s e s e s s s s s s s en s aesens 23
3.8 Chain AssSembly (TWO=StTAZE) HE DRI I L) oot e e e e e e s e e s s e s s s s s eee e e 24
3.9 Chain AssSembly (Three=Stage) BE D o I (o) oo e e e e s e e s e s e e e e e e e seesees e 25

4. Hydraulic System VB ERS

4.1 Mast Hydraulic Assembly (Two—stage) [JEEVRIERLEL (L) oo 26
4.2 Mast Hydraulic Assembly (Three—stage) [TERMRIE IS (22D oo 27
4.3 Frame Hydraulic Assembly (Triptych) ZE B T o (oo B ) oo e e e s s 28
4.4 Frame Hydraulic Assembly (Quadruple) ZE VRSB CTUEE) oo 29

5.Electric System WS &%t

D L ELECtTiCal ASSOmMD LY H I e e e e e e e e s e e e e s e e e e e e ee s s e e ee s s ee s e s s s s e e s e s e es e s s e s s s s e s e s s s e s s eeseeseseereeenn 30
ST/ 00 Yo Rk o N A S Al 070)111 0101 Ty S22 = ST 32
5.3 Wiring Harness ASSemMDLY ZRHILIL C1232SE) o oeeeeeeeeeeeeee e eeeeeeee e esee e e e e s eseee s e s s seese e s ssese e eseeseseeseseesesseseesseeesaeees 33
5.3 Wiring Harness ASSEmMDLY ZRIEIIIIL (A=A o oeoeeeeeeeeeeeee et e e eeeee et s st eee e s et sesee et eseeeaee e s et esseseseeseseseeseeseseesee 34

D A CaD L@ ASSEMD LY H e o e oo e e e e e e s e e e e e e s e s e s s e e s e s s e e s s e e e e s e e e e e e e e s e e e e e s e e e e e e s s s e e e e e e e r e er e 35



BATIER

R & BIT A BMRS BITEIR
20240705 V01 B HIRKAT;
20250416 V02 S No. 2025120 2.601 H1 40404000018 £ i i 58 #:24 40404000028 % #5145

2. 701 1 40404000019 £ i I 58 #4 40404000027 £ 251 ;




1.

1

Frame Assembly

BB

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 20371021004 | Warning Lights AR IRIT 1 02.01. 9176
2 30101120031 | Bolt M12X25 L% 3 03. 0666
3 30411120003 | Lock Washer ®12 ke 9 03.0015
4 30401120001 | Flat washer ®12 A 11 03.00514
5 54402000002 | Rearview Mirrors S5 1 02.01. 9177
6 20103010233 | Guards PR 1
7 30301120004 | Nut MI12 2 4 2 03. 0262
8 30101120035 | Bolt M12X40 LE4S 4 03. 0386
9 70201000001 | Headlights BAKT 2 19. 0334
10 30401040005 | Flat washer ®4 A 3 03.1138
11 30411040002 | Lock Washer ®4 A 3 03. 0008
12 30301040001 | Nut M4 LS, 3 03. 0254
13 20103010235 | Column s 1
14 54410000009 | Back Pads HH# 1
15 20103010234 | Right Bracket HXE 1
16 30251080008 | Screw M8 <15 8247 4 03. 01100
17 30101120009 | Bolt M12X35 B2 A 2 03.0786
18 30101120004 | Bolt M12X30 e 2 30. 35. 0302
19 30401160002 | Flat washer ®16 A 2 03. 0047
20 30101080004 | Bolt M8X16 e 4 30. 35. 0299
21 30411080002 | Lock Washer ®8 A 8 03.0012
22 30401080001 | Flat Washer ®8 A 8 03. 0050
23 20203001220 | Bracket EIR:E - 1 30. 54. 0052
24 30101080003 | Bolt M8X20 L4 4 03. 0357
25 20103010237 | Fender Right HRKAE 1
26 20203000831 | Shaft it 2 30. 05. 293
27 30201100023 | Screw M10X25 $247 12 03. 0165
28 30411100002 | Lock Washer ®10 B4k 16 03.0014
29 30251060025 | Screw M6X12 BEAT 4 03. 0090




.1 Frame Assembly

IR
ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
30 20203001225 | Plate El& 2 30. 54. 0057
31 30201100024 | Screw M10X30 BZAT 4 03.0166
32 20203001397 | Blocks ZRBR 2
33 20203001001 | Pads R B 2 30.03. 113
34 30411060002 | Lock Washer ®6 A 4 03.0011
35 30201060022 | Screw M6X25 8247 4 03. 0150
36 20103010240 | Fender Left HIRK A 1
37 30251060025 | Screw M6X12 BEAT 4 03. 0090
38 20203001219 | Panels MR 1 30. 54. 0051
39 20103010226 | Frame 33 1
40 20103010236 | Panels B R 1
41 30411160002 | Lock Washer ®16 B 4 03.0017
42 30201160008 | Screw M16X35 BEAT 4 03.0198




1.2 Wheel Components

AR E R A
ITtem Part No. Description Qty Applied Date Remark
F5 R EAS #= & i B # %
1 30421900001 | Cir clip For Hole ®90  FLA#%HE 2 03. 1177
2 51241000066 | Wheels AHE 2 02.1.7. 332214
3 30706050001 | Bearing A 2 03. 90. 102
4 30706045001 | Bearing A 2 03.90. 101
5 30201080004 | Screw M8X20 AT 8 03. 01550
6 30411080002 | Lock Washer ®8 A 8 03.0012
7 55701000005 | Brake il 7 2 2 02. 01. 9224
8 20103010239 | Blocks #th 2




1.3

Steering Wheel Assembly

3 TSk

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #E HEF H %
1 20303010068 | Steering Wheel 7 1 1 82. 32. 0002

2 30201050011 | Screw M5X16 AT 10 03.0133

3 30411050001 | Lock Washer ®5 B 10 03. 00132
4 30401050001 | Flat washer ®5 A 8 03. 00511
5 50106120001 | Shaft A 1 30. 23. 0008
6 90121000326 Rotary Dampers AR B 1 19. 1295

7 20207000090 | Encoder Holder o 25 1 30. 23. 0007
8 30421320002 | Circlip For Hole ®32 HLA%E 1 03.90. 112
9 30701020002 | Bearing A 1 03. 90. 099
10 20203000605 | Flange 2 1 30. 05. 01. 021
11 70309000013 | Turn To Encoders W AL A 1

12 20103010231 | Joystick B 1

13 30211060007 | Screw M6X 12 WEAT 4 03. 0227
14 54302000415 | Cover E SN E 1

15 30211050003 | Screw M5X12 BRAT 3 03. 02261
16 50407000031 | Gas Springs B 1 02. QTH. 3629
17 20203001394 | Bushings HE 2

18 20203000819 | Bolt Bk 2 30. 05. 270
19 54302000414 | Cover T A E 1

20 20103010232 | Bracket TR 1

21 30201080028 | Screw M8X 16 AT 4

22 30201060038 | Screw M6X 12 AT 2 03. 1231




1.4

Pedal Assembly
FER L B

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 70132000005 | Accelerator JiniE B 1
2 30101060008 | Bolt M6X12 LS 10 03.0918
3 30411060002 | Lock Washer ®6 A 10 03.0011
4 30401060001 | Flat washer ®6 A 8 03. 00512
5 30101080003 | Bolt M8X20 LS 3 03. 0357
6 30401080001 | Flat washer ®8 A 6 03. 0050
7 30411080002 | Lock Washer ®8 B 4 03. 0012
8 30301080001 | Nut M8 453 3 03. 0258
9 20203001202 | Support Seat X 1 30. 54. 0034
10 54316000050 | Non-slip Mats 7 78 4 1
11 20203001398 | Pedal B 1 30. 54. 0030
12 30201080022 | Screw M8X20 B2AT 2 03. 0817
13 20203000816 | Pedal Bracket B R 1 30. 05. 265
14 30201060021 | Screw M6 X 20 B2AT 2 03.0149
15 30251080028 | Screw M8X20 B2AT 1 03. 0092
16 20204000888 | Hoops be:Eoki ok i 1 30. 25. 0054
17 54308000001 | 0il Jugs be:lod 1 02. 01. 9069
18 54012000005 | Hoops Eickiid 2 03.0813
19 40111100006 | Vita # 2w E 1
20 55602000002 | Pedal Pads g 1 02.01. 3293
21 55701000005 | Brake Pedal 3 B R 1 02.01. 9224
22 50402000007 | Tension Springs Ji ] 2 4 1
23 30301100003 | Nut M10 B2 2 03. 0259
24 30411100002 | Lock Washer ®10 B 2 03.0014
25 30401100002 | Flat washer @10 A 2 03.00513
26 30101100004 | Bolt M10X35 L83 2 30. 35. 0300
27 40421000003 | Master Pump B ER 1 02.01. 3285
28 30511032005 | 3.2X28 Pk 1 03. 0861
29 30511080001 | Pin Shaft ik 1 03. 0913




1.4

Pedal Assembly
FER L B

ITtem Part No. Description Qty Applied Date Remark
F5 R E #E HEF H #IE
30 30511025001 | Cotter Pins 2.5X20 FF o4 1 03. 0336
31 20204001005 | Limit Blocks WA TF R PRAL 1 30. 25. 0226
32 70103000011 | Micro Switches WA T * 1 02. 01. 2296
33 30201120010 | Screw M12X30 BRAT 4 03.0171
34 30411120003 | Lock Washer ®12 B 4 03.0015
35 30401120001 | Flat washer ®12 ] 4 03. 00514
36 50105250007 | Shaft e ) 51 B 1 33.021. 0007
37 30101080004 | Bolt M8X 16 Bk 1 30. 35. 0299
38 20104010101 | Bracket TR 1 33.021. 0005
39 40132000005 | Brake Hoses il 7 B E 1 02. YYL. 20309
40 40132000002 | Brake Hoses il 7 B E 1 02. YYL. 20308
41 20203001226 | Platen JEM 2 30. 54. 0058
42 30101050010 | Bolt M5X 12 2 2 03.0911




1.5

Cover Assembly

SRR

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
1 54410000010 | Hand Cushions E! 1 30. 54. 0004
2 54302000218 | Upper Mask Right TEES 1 02. FGJ. 0236
3 30211050013 | Screw M5X8 BEAT 4 03. 02260
4 30351080010 | Nut M8 L 33 8 03.1225
5 30101080006 | Bolt M8X16 LS 12 03.0313
6 54304000006 | Armrest #F 1 30. 54. 0003
7 30301080001 | Nut M8 €23 5 03. 0258
8 30411080002 | Lock Washer ®8 2 41 6 03. 0012
9 30401080001 | Flat washer ®8 A 4 03. 0050
10 30201080006 | Screw M8X30 B2AT 2 03.01571
11 54302000217 Upper Mask Left rtwEE 1 02. FGJ. 0235
12 30351060005 | Nut M6 L 33 2 03. 0587
13 30211060008 | Screw M6X16 B2AT 2 03. 0228
14 54302000219 | Lower Hood TE 1 02. FGJ. 0237
15 30401060001 | Flat washer ®6 A 8 03.00512
16 30201060020 | Screw M6X16 BZAT 2 03.0147
17 30101060012 | Bolt M6X16 43 2 03. 04110
18 54411000005 | Seat Assembly FERE B R 1 17. 0070
19 30201060037 | Screw M6X16 BZAT 2 03. 0934
20 54302000255 | Seat Covers JE AR 1 02. FGJ. 3395
21 30101060002 | Bolt M6X25 LS 2 30. 35. 0298
22 30411060002 | Lock Washer ®6 A 2 03.0011
23 30301060001 | Nut M8 453 2 03. 0257
24 20203001228 | Bent Plates TR 1 30. 54. 0060
25 50407000047 | Gas Spring Assembly SN 1
26 20203001217 | Bent Plates TR 1 30. 54. 0049
27 30201080022 | Screw M8X20 B2AT 2 03. 0817
28 56002000001 | Forklift Hinges X% g4k 2 02. 01. 3000
29 30201080005 | Screw M8X25 B2AT 4 03. 01560




Cover Assembly

7 s M S i
ITtem Part No. Description Qty Applied Date Remark
FE R £ #E & #IE
30 30201080034 | Screw M8X45 AT 4 03. 0160
31 30201080023 | Screw M8X30 AT 4 03. 01573
32 56005000003 | Screw NEBNFARE L 2 03. 0592
33 20103010217 | Plate J& &M 1
34 54001000022 | ®10X ®12X8 HREAEE 2 03. 04560
35 30311080001 | Nut 243 2 03. 0244




2.1

Driving Assembly
IR J %

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
A 20303010238 | Driving Assembly Iz KR 1
1 55704000005 | Electromagnetic Brakes B o B 1 02.01. 00532
2 70401000015 | AC Motors 22 3 B AL 1 02.DJ. 00834
3 30201080034 | Screw M8X45 B24T 6 03.0160
4 30411080002 | Lock Washer ®8 A 11 03. 0012
5 30401080001 | Flat washer ®8 i 10 03. 0050
6 70402000005 | DC Steering Motors B ¥ ] AL 1 02.DJ. 2109
7 30201080006 | Screw M8X30 B24T 4 03.01571
8 50301090001 | Large Washers ABHE 1 30. 05. 277
9 30201080005 | Screw M8X25 B24T 1 03. 01560
10 30201120015 | Screw M12X50 B24T 6 03.0189
11 30411120003 | Lock Washer ®12 A 6 03.0015
12 70109000000 | Proximity Switches HRAR B X 1 19. 034653
13 30211040011 | Screw M4X25 $247 2 03. 0223
14 20203000664 | Mounting Sleeves RRE 1 57700001060
15 30201060038 | Screw M6X12 $247 2 03. 1231
16 54101000006 | Riding Hoops ®10 B+ 2 03. 04611
17 30101160019 | Bolt M16X65 e 8 03.0388
18 30411160002 | Lock Washer ®16 A 8 03.0017
19 30401160002 | Flat washer ®16 A 10 03. 0047
20 20203000993 | Drive Baseplate W JRR 1 30. 54. 0005
21 30251060028 | Screw M6X20 B24T 3 03. 0088
22 20203000822 | Induction Bar YT S 1 30. 05. 276
23 52102000002 | Transmission Assembly A AE B 1 02.01. 9166
24 51241000097 | Wheel ®F 1 02. QDL. 0069
25 30111140004 | Bolt M14X30 L4 7 03. 0980




2.201

Multi-way Valves Components (Triptych)

Z B AT (ZHR)

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 54301000002 | Lifting Handle R FAE 1 02.01. 3362
2 54301000004 | Forward Handle R FAR 1 02.01. 3363
3 54301000006 | Tilt Handle R4+ F A7 1 02.01. 3364
4 54307000008 | Waterproof Sheath W A ¥ & 3 02.01. 2241
5 20103010219 | Lifting Handle Rod I Fe B QAT 1
6 20103010221 | Forward Handle Rod BB R YA 1
7 20103010220 | Handle Rod BRI B HAF 1
8 20203001306 | Move The Sleeve Forward H & EH 1
9 20203000706 | Screw i RAT 3
10 30511032004 | Cotter Pin =k 3 03. 0860
11 30511080001 | Pin Shaft 8X25 4B 3 03. 0913
12 20203001207 | Bracket & 1 30. 54. 0039
13 30401080001 | Flat washer ®8 A 4 03. 0050
14 30411080002 | Lock Washer ®8 A 4 03.0012
15 30101080003 | Bolt M8X20 B2 th 4 03. 0357
16 54001000005 | Bushing ®14X ®12X11 HREEE 8 03. 04561
17 50105120002 | Pin Shaft i 1 33. 020. 0003
18 30401060001 | Flat washer ®6 A 1 03. 00512
19 30411060002 | Lock Washer @6 A 1 03.0011
20 30101060008 | Bolt M6X12 e 1 03.0918
21 20203001208 | Multi-way Valve Plates % % &K 1 30. 54. 0040
22 30401100002 | Flat washer ®10 A 4 03.00513
23 30411100002 | Lock Washer @10 wH 4 03. 0014
24 30101100019 | Bolt M10X25 LE4S 4 03. 0847
25 20203000707 | Connecting Rod #FF 3
26 30511010001 | Cotter Pin ik 3 03. 1224
27 30511045002 | Pin Shaft 4.5X20 BB 3 03.0317
28 | 01 | 40404000018 | Multi-way Valve Plates % B R (Z8) 1 -250416 | 02.DLF. 0326
28 | 02 | 40404000028 | Multi-way Valve Plates % B R (Z8) 1 250416~

10




2.201

Multi-way Valves Components (Triptych)
2 B R AT (=)

ITtem Part No. Description Qty Applied Date Remark

e KRG 4 #HE & A H &E
29 40201200002 | Connector Bk 1 02.01. 324322
30 40202220004 | Connector B A TR Bk 1 02.01. 31040
31 40201160021 | Connector BE@ L 2 02.01. 324324
32 40201160020 | Connector Bk 2 02.01. 324323
33 70306000001 | Speed Control Sensor AR R 1 02. 01. 2242
34 30211050014 | Screw M5X 14 $247 2 03. 02267

11




2.301

Multi-way Valves Components (Quadruple)

Z % A (DY ER)

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #E HEF H %
1 54301000002 | Lifting Handle A A F AR L 1 02.01. 3362
2 54301000006 | Tilt Handle A1 F A7 5% 1 02. 01. 3364
3 54301000004 | Forward Handle BIAS R AE FAR K 1 02. 01. 3363
4 54301000007 | Side shift Handle M e F47 5% 1 02. 01. 3532
5 54307000008 | Waterproof Sheath B A4 & 3 02.01. 2241
6 20103010219 | Lifting Handle Rod FriERHAT 1
7 20103010221 | Forward Handle Rod Bl B B AT 1
8 20103010220 | Tilt Handle Rod RIUE 1 AT 1
9 20103010222 | Side shift Handle Rod M B HAF 1
10 20203000706 | Screw AT ERAF 3
11 30511032004 | Cotter Pin Fos 3 03. 0860
12 30511080001 | Pin Shaft 8X25 Hia-B 3 03.0913
13 20203001207 | Bracket XE 1 30. 54. 0039
14 30401080001 | Flat washer ®8 P4 4 03. 0050
15 30411080002 | Lock Washer @8 A 4 03. 0012
16 30101080003 | Bolt M8X20 B2 4 03. 0357
17 54001000005 | Bushing ®14X ®12X11 HEEEE 8 03. 04561
18 50105120002 | Pin Shaft it 1 33.020. 0003
19 30401060001 | Flat washer ®6 ] 1 03. 00512
20 30411060002 | Lock Washer ®6 A 1 03.0011
21 30101060008 | Bolt M6X 12 2 1 03. 0918
22 20203001208 | Multi-way Valve Plates % B WK 1 30. 54. 0040
23 30401100002 | Flat washer ®10 4 4 03. 00513
24 30411100002 | Lock Washer @10 A 4 03. 0014
25 30101100019 | Bolt M10X25 L4 4 03. 0847
26 20203000707 | Connecting Rod #AF 3
27 30511010001 | Cotter Pin =k 3 03. 1224
28 30511045002 | Pin Shaft 4.5X20 B 3 03.0317
29 | 01 | 40404000019 | Multi-way Valve Plates % ¥ & (7 BE) 1 -250416 | 02.DLF. 0327

12




2.301

Multi-way Valves Components (Quadruple)
% % I 2ZH A (DY B

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= HEF H %
29 | 02 | 40404000027 | Multi-way Valve Plates % 1R (19 BR) 1 250416~
30 40201200002 | Connector RS S 1 02.01. 324322
31 40202220004 | Connector B A TR Bk 1 02. 01. 31040
32 40201160021 | Connector RS S 2 02.01. 324324
33 40201160020 | Connector Bk 4 02.01. 324323
34 70306000001 | Speed Control Sensor AR R 1 02.01. 2242
35 30211050015 | Screw M5X 14 BT 2 02. 0232

13




3.1 Two—stage Mast Assembly
LEARESSYY
Ttem Part No. Description Applied Date Remark
6 5 4 3 Fe wA £ & B8 e
2 1 30101160020 | Bolt M16X80 L83 03. 0390
. I ' (9« ~ 2 30411160002 | Lock Washer ®16 Ak 1 03. 0017
10 8 i 3 50301165003 | Shaft Sleeve E 30. 05. 001
1 S N W 4 51107000006 | Sprocket Wheel kR 30.05. 181
5 30421400001 | Cir clip For Shaft ®40 %/ #4H 03. 0070
14 6 51106000009 | Mast Sprockets TR 85 30. 01. 2980
7 30101120001 | Bolt M12X55 2 03. 1168
8 30411120003 | Lock Washer @12 ek 03. 0015
9 30401120001 | Flat Washer @12 4 03. 00514
10 50201330001 | Bolt e L R R AR 30. 03. 051
11 30221080005 | Screw M8X12 BRAT 03. 0278
12 20103010245 | Tnner Mast CARES
13 20203001357 | Limit Plates RALAR
14 30401050001 | Flat Washer ®5 ] 03. 00511
15 30411050001 | Lock Washer ®5 AR 03.00132
16 30201050011 | Screw M5X 16 AT 03.0133
17 20202000856 | Limit Plates MR ALK 30. 01. 2849
18 50202080001 | Bolt U A 824 02.01.3514
19 54202000016 | Support Blocks bR i€ 473 19. 0595
20 30301100003 | Nut M10 B 03. 0259
21 30401080003 | Large wash ®8 K 03. 0005
22 30311080001 | Nut M8 L £23 03. 0244
23 30101100005 | Bolt M10X60 LS 03. 03820
24 51102000014 | Main Scroll Wheel TR% 02. 01. 30740
25 30421550001 | Cir clip For Shaft ®55 #Hf#4H 03. 0679
26 51101000001 | Combination Wheels HERRE
27 20103010246 | Outer Mast SNTR
28 70103000001 | Switch (CERIS 02.01. 2182

14




3.1 Two—stage Mast Assembly

PG TR
< o
Ttem Part No. Description Qty Applied Date Remark
6 5 4 3 g e 4 wg | BAOH &
7 » iw; 2 1 29 30211040011 | Screw M4X25 BEAT 6 03. 0223
31 ¥t
o L(@ o 30 30201060039 | Screw M6X25 BEAT 3
10 e Fﬁw 31 30101100004 | Bolt M10X35 L2473 2 30. 35. 0300
{
S ) 7 32 30411100002 | Lock Washer @10 G 2 03. 0014
1 ,\,c;\(/ ﬂ” 12 ock Washer i 4
13 @l 33 30401100002 | Flat Washer ®10 i 2 03. 00513
G
1 , 34 30401080001 | Flat Washer ®8 g 2 03. 0050
:II 35 30411080002 | Lock Washer ®8 B 4 03. 0012
36 30101080005 | Bolt M8X25 L2473 2 03. 0773
37 30201080006 | Screw M8X30 BEAT 2 03.01571
38 50105300007 | Shaft 1 44 e 5L 44 4 1 33.019. 0021

15




3.2

Three—stage Mast Assembly

=R VREE

w
(@)
&

/

L

+—17

Ttem Part No. Description Qty Applied Date Remark
55 (e} e #HE & HH -3
1 30101080006 | Bolt M8X16 L33 5 03. 0613
2 30411080002 | Lock Washer @8 A 11 03. 0012
3 30401080001 | Flat Washer ®8 A 7 03. 0050
4 20103010089 | Tubing Wheel Frame HERE 1 33.019. 0032
5 51107000007 | Tubing Sprockets T E A 2 30. 05. 207
6 30101160028 | Bolt M16X150 43 1 03. 0400
7 30311160001 | Nut M16 L4513 1 03. 0247
8 30201100026 | Screw M10X45 B2AT 1 03.0169
9 30411100002 | Lock Washer ®10 A 3 03.0014
10 30401100002 | Flat Washer ®10 A 3 03.00513
11 20203001373 | Plate JEAR 1
12 20207000091 | Top Seat T 1 30. 23. 0009
13 51106000009 | Mast Sprockets TS 4 30. 01. 2980
14 30421400001 | Cir clip For Shaft ®40 % f 4 4 03. 0070
15 20207000126 | Hoops i 4R 1 30. 23. 0048
16 30101080005 | Bolt M8X25 LS 2 03.0773
17 30201080032 | Screw M8X35 B2AT 1 03.0158
18 51101000023 | Combination Roller HA R 6
19 30201080004 | Screw M8X20 BZAT 1 03. 01550
20 30411060002 | Lock Washer ®6 A 14 03.0011
21 30201060024 | Screw M6X10 BZAT 2 03.0175
22 30201100021 | Screw M10X6 B2AT 2 03. 0162
23 20103010212 | Inner Mast Frame W1 1
24 50301165004 | Sleeve HE 1 30. 05. 217
25 30411160002 | Lock Washer ®16 AR 2 03.0017
26 30101160027 | Bolt M16X130 43 1 03.0398
27 30101160019 | Bolt M16X65 LS 1 03.0388
28 50301165005 | Sleeve e 1 30. 05. 218

16




3.2

Three—stage Mast Assembly
Ex/AmE 3sY5

/

L

+—17

|

Ttem Part No. Description Qty Applied Date Remark
55 (e} e #HE & HH -3
29 51107000008 | Tubing Sprockets i 1 30. 05. 216
30 30101120036 | Bolt M12X50 L4 S 2 03. 0387
31 30411120003 | Lock Washer ®12 A 2 03.0015
32 30401120001 | Flat Washer ®12 AR 2 03.00514
33 30221080007 | Screw M8X8 BEAT 2 03. 0269
34 20103010211 | Medium Mast Frame FITR 1
35 20103010213 | Outer Mast Frame VRES 1
36 30211030008 | Screw M3X12 BEAT 2 03. 05364
37 70109000002 | Proximity Switches BRI % 1 19. 0524
38 30211050015 | Screw M5X16 B2AT 2 03. 0232
39 20202000762 | Mounting Bracket FFALHER 1
40 30201060020 | Screw M6X16 BZAT 6 03.0147
41 20203001234 | Mounting bracket RETE 1 30. 54. 0066
42 30201060037 | Screw M6X16 BZAT 2 03. 0934
43 50202080001 | U-bolts U A 824 2 02.01. 3514
44 54202000016 | Block i L X R 2 19. 0595
45 30401080003 | Large Washers K 4 03. 0005
46 30301100003 | Nut MI10 853 2 03. 0259
47 30311080001 | Nut M8 82 4 03. 0244
48 30101100015 | Bolt M10X50 A 2 03. 0909
49 30101060011 | Bolt M6X20 43 2 03. 0410
50 30401060001 | Flat Washer ®6 A 2 03. 00512
51 20203000308 | Plate AT RAR 1
52 70103000001 | Micro Switches WMEF X 2 02.01. 2182
53 30211040011 | Screw M4X25 HEAT 4 03. 0223
54 51102000014 | Main Scroll Wheel ER® 2 02. 01. 30740
55 30421550001 | Cir clip For Shaft ®55 #hF#H 2 03. 0679
56 51101000029 | Combination Roller HERR 4 02.01. 3616

17




3.2 Three—stage Mast Assembly
Ex/AmE 3sY5

/

L

+—17

Ttem Part No. Description Qty Applied Date Remark
F5 A &k HE & B B iE
57 30201080006 | Screw M8X30 BEAT 2 03.01571
58 30101100002 | Bolt M10X30 L4 S 2 30. 35. 0297
59 50105300007 | Shaft A A% 3 45T 8 1 33.019. 0021

18




3.3 Carriage Assembly (Two—stage)
WHLE R (D

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 20103010243 | Guardrail P 1
1 2 30411100002 | Lock Washer @10 A 4 03.0014
3 30401100002 | Flat Washer ®10 i 12 03. 00513
4 30101100002 | Bolt M10X30 LS 4 30. 35. 0297
5 53201000187 | Forks e X 2 02. DDHC. 32826
6 54002000048 | Bushing ®30X ®34X35 A4 % 2 03. 04510
7 50105300007 | Shaft ok 2 33.019. 0021
8 30401080001 | Flat Washer ®8 A 4 03. 0050
9 30411080002 | Lock Washer ®8 A 4 03.0012
10 30101080005 | Bolt M8X25 LS 4 03.0773
11 20103010241 | Fork Bracket HXXE 1
12 20203000758 | Slider W 2 30. 05. 197
13 30251080028 | M8X20 B2AT 2 03. 0092
14 20103010242 | Carriage B 1
15 51101000001 | Combination Roller AR 4
16 30201100023 | Screw M10X25 B2 AT 8 03.0165

19




3.4

Carriage Assembly (Side shift)

ITtem Part No. Description Applied Date Remark
e KA 4 & A H HiE
1 20103010216 | Guardrail A
2 30101100002 | Bolt M10X30 LS 30. 35. 0297
3 30411100002 | Lock Washer ®10 B 03.0014
4 30401100002 | Flat Washer ®10 T 03.00513
5 53201000187 | Forks X 02. DDHC. 32826
6 30821006001 | 0il Cup B R AR 03. 0505
7 53211000005 | Side shifter s 2% 02.01. 9324
8 30201120019 | Screw M12X20 BZAT 03. 0546
9 30411120003 | Lock Washer ®12 B 03.0015
10 30101160015 | Bolt M16X45 LS 03. 0671
11 30401160002 | Flat Washer ®16 T 03. 0047
12 30311160001 | Nut MI16 82 03. 0247
13 20103010215 | Fork Bracket BX X E
14 20203000758 | Slider R 30. 05. 197
15 30251080028 | Screw M8X20 B2AT 03. 0092
16 20103010214 Carriage Vg d
17 30201050011 | Screw M5X16 B2AT 03.0133
18 30411050001 | Lock Washer ®5 B 03.00132
19 20203000902 | Cleat IR 30. 52. 0075
20 30201060037 | Screw M6X16 BEAT 03. 0934
21 20203001420 | Switch Boards AR
22 54002000048 | Bushing ®30X ®34X35 H4&%F 03. 04510
23 50105300007 | Shaft A4k ek T 8 33.019. 0021
24 30401080001 | Flat Washer ®8 A 03. 0050
25 30411080002 | Lock Washer @8 A 03. 0012
26 30101080005 | Bolt M8X25 L33 03.0773
27 30101080003 | Bolt M8X20 43 03. 0357
28 51101000023 | Combination Roller HA R
29 30201100023 | Screw M10X25 B2AT 03.0165




3.5

Combination Roller
HERE

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
A 51101000001 Combination Roller AR 1
1 30421350001 | Retainer ring ®35 HUEHLE 1 03. 0583
2 51103000025 | Dustproof gasket 74 R 1 02. 01. 30682
3 51102000001 | Roller R 1 02.01. 3071
4 51103000024 | Bracket & 2R 1 02.01. 30681
5 51103000023 | Anti loosening tablet B A 1
6 51103000022 | Adjusting screw A R AT 1 02. 01. 30683

21




3.6

Combination Roller
HERE

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
A 51101000029 | Combination Roller AR 1 02.01. 3616
1 30421550001 | Retainer ring ®55 HUEHLE 1 03. 0679
2 51103000033 | Dustproof gasket 74 R 1
3 51102000014 | Roller R 1 02. 01. 30740
4 51103000031 | Bracket & 2R 1
5 51103000032 | Anti loosening tablet B A 1
6 51103000034 Adjusting screw A R AT 1

22




3.7

Combination Roller
HERE

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE

A 51101000023 Combination Roller AR 1

1 30421450001 | Retainer ring ®45 HUEHLE 1 03. 0071

2 51103000039 | Dustproof gasket 74 R 1

3 51102000016 | Roller R 1 02.01. 30742

4 51103000029 | Bracket & 2R 1

5 51103000030 | Anti loosening tablet B A 1

6 51103000040 Adjusting screw A R AT 1

23




3.8

Chain Assembly (Two—stage)
BB (D

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
1 53101000140 | Chain(105) B & 2
2 53101000140 | Cotter pin @3.2X20 IF o 44 4
3 50101075001 | Pin shaft i 4 03. 03203
4 53104000002 | Bolt L A 2 30. 04. 079
5 30301180003 | Nut MI8 B2 8 03. 0261
6 53104000003 | Bolt R L AR 2 30. 25. 0221

24




3.9

Chain Assembly (Three—stage)
BB (=90

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & il B #A &E
1 53101000090 | Chain(161) B & 2 02. LT. 3509

2 53101000140 | Cotter pin @3.2X20 IF o 44 8

3 50101075001 | Pin shaft i 4 03. 03203
4 53104000002 | Bolt L A 2 30. 04. 079
5 30301180003 | Nut MI8 B2 8 03. 0261

6 53101000089 | Chain(101) ¥ S 2 02. LT. 3508

25




4.1

Mast Hydraulic Assembly (Two—stage)
FIZEME SR ()

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #HE & A H HiE
1 40101140095 | Tilt The Hose mERE 2 02. YYL. 32816
2 40122000060 | Steel Tube ME 1 02. YYL. 2337
3 40301450044 | Lifting Cylinder # I 2 02. YG. 20427
4 40405000016 | Speed Limiting Valves R 32 1] 1 02.01. 01005
5 40122000083 | Steel Tube ME 1 02. YYL. 2419
6 40204000019 | Hollow Bolts INY - 90 2 02.01. 32870
7 30803022001 | Combination Gasket ®22  #l4& Z## 5 03. 0486
8 40405000024 | Explosion Proof Valve 7 1 1] 2 02. 01. 30480
9 40207000012 | Tubing Header i 1 02. YYL. 2421
10 40221000004 | Screw Caps L4 4 02.01. 30821
11 40121000050 | Steel Tube WE 1 02. YYL. 2420
12 40301630002 | Tilt Cylinder Assembly {4} 4 ¢ 2 02. YG. 20411
13 20103010244 | Shunt Block A 1
14 40122000079 | Tilted Steel Pipes AR E 1 02. YYL. 2417
15 40122000081 | Tilted Steel Pipes AR E 1 02. YYL. 2418
16 40204000011 | Hollow Bolts EEONY: Y7 4 02.01. 30810
17 30803014001 | Combination Gasket ®14  #l4& ZF## 8 03. 0482

26




4.2 Mast Hydraulic Assembly (Three-stage)
FTEEBE S (=20
ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 40101140218 | Tilt The Hose A& 4

2 40122000192 | Steel Pipes e 1 02. YYL. 3893
3 40122000193 | Steel Pipes e 1 02. YYL. 3894
4 40101140219 | Hoses i 4 02. YYL. 3892
5 40122000194 | Steel Pipes ME 1 02. YYL. 3895

10 6 30411060002 | Lock Washer ®6 A 4 03.0011

& 7 30201060018 | Screw M6X12 BRAT 4 03.0145
1 8 40122000191 | Steel Pipes ME 1 02. YYL. 3897
1 9 40207000012 | Tubing Header i 1 02. YYL. 2421

p 10 40301500247 | Cylinder Assembly Left SR T AT 2

11 40121000347 | Steel Pipes e 1 02. YYL. 3896
12 40101220045 | Lifting Hose R E 1 02. YYL. 3898
13 40301500264 | Cylinder Assembly Right 4MEFAH4 1 02. YG. 3731
14 40121000346 | Steel Pipes ME 1 02. YYL. 3873
15 40121000345 | Steel Pipes e 1 02. YYL. 3881
16 40405000016 | Speed Limiting Valves R 32 1] 1 02.01. 01005
15 16 17 40207000043 | 0il Separator Vosi:E-3 1 02. YYL. 3875
18 40103000001 | Hoses i 2 02. YYL. 3879
N 19 40204000019 | Hollow Bolts ESUNY: Y7 5 02.01. 32870

20 20 30803022001 | Combination Gasket ®22 44 % & 12 03. 0486
14 21 40405000024 | Explosion Proof Valve 7 1 1] 2 02. 01. 30480
17 22 40301750013 | Lift Cylinder Assembly W # ik 44 1 02. YG. 3681
23 40101160032 | Side-shifted Tubing M e 2 02. YYL. 2325
\ 19 20 21 24 40204000011 | Hollow Bolts O3S 4 02.01. 30810

20 25 30803014001 | Combination Gasket ®14 44 & # 8 03. 0482
19 26 40207000003 | Steel Pipes WE 1 02. YYL. 3871
27 40301630002 | Tilt Cylinder Assembly {4} 440 ¢ 2 02. YG. 20411

27




4.3 Frame Hydraulic Assembly(Triple)
G B R (= BE)
ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 40111320002 | Return Pipe (Triple) i & 1 02. YYL. 3724
2 54013000004 | Hoops i E a4 4 03. 05384
3 40101220007 | Lifting Hose RABRE 1 02. YYL. 3242
4 40101140016 | Tilt The Hose R4t & 2 02. YYL. 3243
5 40221000004 | Screw Caps LS 4 02.01. 30821
6 30201100024 | Screw M10X30 B24T 2 03.0166
7 30411100002 | Lock Washer ®10 A 10 03.0014
8 30401100002 | Flat Washer ®10 A 10 03.00513
9 40101220003 | Lifting hose RABRE 1 02. YYL. 3238
10 40101140013 | Tilt the hose R4 & 2 02. YYL. 3239
11 40101220046 | Hoses KRE 1 02. YYL. 4047
12 30101080003 | Screw M8X20 BEAT 6 03. 0357
13 30411080002 | Lock Washer ®8 A 6 03. 0012
14 30401080001 | Flat Washer ®8 A 6 03. 0050
15 40410000005 | Hydraulic Tank Cover E 48 AR 1 30. 01. 6557
16 30801115002 | O-rings 0 B AZ e =t E 1 03. 0990
17 40410000016 | Fuel Tank Cap L 1 02.01. 9175
18 30201100021 | Screw M10X 16 B24T 1 03. 0162
19 40408000050 | Fuel Tank A 1 30. 01. 6556
20 30201100025 | Screw M10X40 B24T 4 03.0168
21 40201220002 | Straight Head HEL 1
22 20303010264 | Pump Motor Components R LA 1
23 40206000008 | Pump Straight Head RE#L 1 02. YYL. 3232
24 40111320008 | Suction Tube T e 1 02. YYL. 3928
25 40101140142 | Move The Hose Forward W RE 2 02. YYL. 3234
26 40202140003 | Connector B AT S 2 02. YYL. 31147
27 40301600005 | Reach Cylinder Assembly A Je 1 48 1 02. YG. 20426
28 40207000033 | Tubing Header e 1 02. YYL. 2322
29 20303010263 | Valve Operating Assembly  [®#E/E4 1 1

28




4.4

Frame Hydraulic Assembly(Quadruple)
TG E R (JUES

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ S #E & EH# &E
1 40101220007 | Lifting Hose RARE 1 02. YYL. 3242
2 40101140016 | Tilt The Hose R4t & 2 02. YYL. 3243
3 40101220003 | Lifting Hose RABRE 1 02. YYL. 3238
4 40101140220 | Side-shift Hoses I # fiz & 2 02. YYL. 3886
5 40101140013 | Tilt The Hose AR 2 02. YYL. 3239
6 30201100024 | Screw M10X30 8247 2 03. 0166
7 30411100002 | Lock Washer ®10 A 10 03.0014
8 30401100002 | Flat Washer ®10 i 10 03. 00513
9 40207000033 | Tubing Header i E E 1 02. YYL. 2322
10 40111320007 | Return Pipe (Quadruple) ] e & 1 02. YYL. 3929
11 54013000004 | Hoops HE A 4 03. 05384
12 30101080003 | Screw M8X20 B24T 6 03. 0357
13 30411080002 | Lock Washer ®8 A 6 03.0012
14 30401080001 | Flat Washer ®8 i 6 03. 0050
15 40410000005 | Hydraulic Tank Cover E T A6 AR 1 30.01. 6557
16 30801115002 | O-rings 0 BKRIRE HE 1 03. 0990
17 40410000016 | Fuel Tank Cap A 1 02.01.9175
18 30201100021 | Screw M10X16 $247 1 03. 0162
19 40408000050 | Fuel Tank A 1 30. 01. 6556
20 30201100025 | Screw M10X40 $24T 4 03.0168
21 40101220046 | Hoses & 1 02. YYL. 4047
22 40201220002 | Straight Head Bk 1
23 20303010264 | Pump Motor Components R LA 1
24 40206000008 | Pump Straight Head RAE#L 1 02. YYL. 3232
25 40111320008 | Suction Tube R E 1 02. YYL. 3928
26 40101140142 | Move The Hose Forward WK E 2 02. YYL. 3234
27 40202140003 | Connector B A S 2 02. YYL. 31147
28 40301600005 | Reach Cylinder Assembly A e 1 2B 1 02. YG. 20426
29 20303010243 | Valve Operating Assembly &) 1% 1 4 1 1

29




5.1 Electrical Assembly
LA R
1 ITtem Part No. Description Qty Applied Date Remark
Fe KRG 4 #HE & A H &E

1 30101100012 | Screw M10X25 B2AT 6 30. 35. 2C. 118
2 30411100002 | Lock Washer ®10 AR 6 03.0014
3 30401100002 | Flat Washer ®10 4 6 03.00513
4 70301000029 | Control Components i 1
5 30101060007 | Screw M6X55 B2AT 4 03.1104
6 30411060002 | Lock Washer ®6 A 4 03.0011
7 30401060001 | Flat Washer ®6 A 4 03. 00512
8 71121000011 | Power Connector R R 1 02.01. 21908
9 71121000013 Power Connector R A 1 02.01. 21909
10 30211050020 | Screw M5X12 BEAT 2 03. 04141
11 70104000006 Emergency Stop Switch A1FTF % 1 02.01. 2248
12 30211040008 | Screw M4X16 BEAT 4 03. 02152
13 30411040002 | Lock Washer ®4 B 4 03. 0008
14 30401040005 | Flat Washer ®4 4 4 03.1138
15 70304000004 | Converter DC-DC % #: & 1
16 30101060011 | Bolt M6X20 B 2 03. 0410
17 20203001203 | Switch Fixing Plate T K B 2 AR 1 30. 54. 0035
18 70701000008 | Fuse Box Ric 2 & 1 19. 0773
19 30211060008 | Screw M6X16 B2AT 2 03. 0228
20 20201000536 | Wire Splice Holder E3: 293 1
21 30401050001 | Flat Washer ®5 g 2 03.00511
22 30411050001 | Lock Washer @5 A 2 03. 00132
23 30201050011 | Screw M6X16 BZAT 2 03.0133
24 70431000052 | Junction Box BB BEL & 1 02.01. 0284
25 30211040006 | Screw M4X12 BZAT 2 03.0215
26 30201040009 | Screw M4X10 B2AT 12 03.0123
27 54331000005 | Line Fork Seat % X JE 6 02.01. 02070
28 70501480006 | Lead-acid Batteries SRR E 1
29 50101200005 | Battery Towing Pins B 5| 4 2 30. 05. 152

30




5.1

Electrical Assembly
LA R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
30 70601000012 | Curtis Meter R E 1
31 70102000006 | Warning Light Switch BRI % 1 02. 01. 9062
32 70102000007 | Headlight Switch BIRIT IF % 1 02. 01. 9061
33 70102000008 | Horn Switch 9\ FF % 1 02. 01. 9060
Forward And Backward
34 70102000009 B e R K 1 02.01. 9063
Switches
35 70113000001 | Intermediate Box F 5] 42 2 02. 01. 9065
36 70113000002 | Box A 2 02.01. 9064
37 70105000001 | Electric Locks B, 43 1 02.01. 92186
38 70106000003 | Swipe Combination Lock /il 2 A5 4 1

31




5.2

Controller Components

R LA

17

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
A 70301000029 | Controller Components i 1
1 70302000013 | Controller HHE 1 02. K7Q. 2163
2 30411050001 | Lock Washer ®5 A 14 03.00132
3 30201050014 | Screw M5X35 AT 2 03. 01340
4 30401050001 | Flat Washer ®5 A 12 03.00511
5 30201050016 | Bolt M5X20 LS 8 03.0141
6 70302000025 | Controller (1232SE) 2R 5 2 02. KZQ. 2306
6 70302000032 | Controller (F4-A) A A 2 02. KZQ. 2387
7 30201060037 | Screw M6X16 AT 10 03. 0934
8 70331000046 | Copper Bars xRS 2
9 70711000001 | Base BRI 2 )& B 2 02. 01. 3057
10 30211050015 | Screw M5X16 B2AT 4 03. 0232
11 70701000004 | Fuse R 2 02. 01. 20001
12 70331000048 | Copper Bars X2 RS 1
13 30201060038 | Screw M6X12 B2 AT 2 03.1231
14 20204001221 | Bracket TEMEXE 1 30. 25. 0303
15 70303000003 | Main Contactor EEME 1 02.01. 21620
16 70331000049 | Copper Bars EEMBEERSL 1
17 10101020006 | Plate LI 4B R 1 02.01. 0345

32




5.3

Wiring Harness Assembly (1232SE)
LR B (1232SE)

T0:Lamp wire pair plug-in y
PELE L T0:Accelerator |
g3

- —

) @)

2 T0:Headlamps

/ 7 T0:0il I
‘\:}, R T0:Fuse box /{/.'
g s (Y
i TO:Multi-way valve iR ./";"’:// TO:Programming
o) operated switch @ interfaces
T0:Lifting SURBHTE KEZD
51
S :7
T0:Lean forward y o 2
and lean back T0:Mast height limit “&&47
WHER TRRR
T0:Mast height limit =
NERE = »
T0:Combination key pads
HAERK

—
—

T0:DC converters _j, /

\Dcﬁaa

T0:Lamp wire pair plug-in

TO:Light panels
r3

TO0:Encoder
e\ B

O:Seat switch i:"“’é;;% T0:Controller

K whrx ‘E

evesor %/ ‘~- e
A\ L

o 108+ Eit

T0:Hor
LN

AN T0:Temperature
DI D

T0:Encoder

GEE

NE

7

B
ToB+ EB 5D ToMan O ~- T0:Controller

jcontactors "‘\ﬁ‘%‘i B

2
—\

)

O T0:B- ik

T0:Combination key pads

\E BARRE

—

TO0:Encoder
GBE

¥ T0:Appearance
&

ITtem Part No. Description Qty Applied Date Remark
7 KA e S #HE &l B HiE
20103030104 | Wiring Harness Assembly %K % & 1

33




5.4 Wiring Harness Assembly (F4-A)
LR ER (F4-M)

T0:Lamp wire pair plug-in

T0:Warning lights
T

T0:Reversing lights
BET

TOLean foreerd
and lean back
HWHEH

T0:Mast height limit <z~

T0:Combination key pads
AEHRR

T0:Accelerator
S

GB%

2 T0:Headlamps

T0:Multi-way valve
0 operated switch
TO:Lifting SURBHTE
i

B /0
T0:Mast height limit
NERR

neme B

TO:DC converters

\Dcﬁaa

T0:Lamp wire pair plug-in

LELE L]

TO:Light panels
r3

\\:)o W T0:Fuse box

T0:Brake TO0:Encoder

HE ;i“.\/"\ RER
/‘a‘i;‘)é T0:Temperature
D) 5

Al

‘i;—

A

0:Seat switch (1

77
[ é/i

o
0!

fcontactors (1

R _ /.:;»:// T0:Programming

//’/1> interfaces

HEED

x
0

o 108+ Eit

To:Lifting speed control switch
_AARFX

B
G T0.Controller

R mr A\ LB
N / B #uE
T0:0il level sensor |2
oy /4\\!
A7,

S—\ "?

T0:Encoder
R E

i T0:Median switch
i SIETEE

H
<M T0:Brake
Il

B

)
A. TO0:Controller

T0:B- filk

GBS

ITtem Part No. Description Qty Applied Date Remark
7 KA e S #HE &l B HiE
20103030146 | Wiring Harness Assembly 43K % & 1

34




5.5 Cable Assembly (1232)

A (1232)

=

/i
NN

=0

=)
ot

—
=

\\
—F

ITtem Part No. Description Qty Applied Date Remark
FE KA e #E A H £E
A 20103030105 Cable Assembly B4 E R 1
1 20103030121 Battery Plug B, 1 Sk 1
2 20103030120 | Frame Plug K ES 1
Emergency Stop —
3 20103030110 REF-HREL 1
Contactor line
4 20103030118 | Controller Cable+ EHHEEL 1
5 20103030119 | Controller Cable- 5 B & 1
6 20103030112 | U Motor Cable TAEMNUHEE 1
9 7 20103030113 | V Motor Cable TAENVHEE 1
. 8 20103030114 | W Motor Cable TAENV L 1
1 9 20103030115 | U Motor Cable F AU AL 1
10 20103030116 | V Motor Cable REMVHL 1
11 20103030117 | W Motor Cable FAEALW A4 1
° vy L]
[e] E
it

35




AT B ek 2% oh 11 5 OR B AR REAL

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

36



	1.1
	Frame Assembly
	车架总成
	1.1
	Frame Assembly
	车架总成
	Plate
	1.2
	Wheel Components
	承重轮组件
	1.3
	Steering Wheel Assembly
	方向盘总成
	1.4
	Pedal Assembly
	踏板总成
	3.2×28
	开口销
	1.4
	Pedal Assembly
	踏板总成
	Cotter Pins 2.5×20
	开口销
	1.5
	Cover Assembly
	覆盖件总成
	Forklift Hinges
	叉车铰链
	1.5
	Cover Assembly
	覆盖件总成
	2.1
	Driving  Assembly
	驱动总成
	2.201
	多路阀组件(三联)
	2.201
	多路阀组件(三联)
	2.301
	多路阀组件(四联)
	2.301
	多路阀组件(四联)
	3.1
	两级门架总成
	3.1
	两级门架总成
	3.2
	三级门架总成
	3.2
	三级门架总成
	3.2
	三级门架总成
	3.3
	滑架总成（两级）
	3.4
	滑架总成（侧移）
	3.5
	组合滚轮
	3.6
	组合滚轮
	3.7
	组合滚轮
	3.8
	链条总成（两级）
	3.9
	链条总成（三级）
	4.1
	4.2
	4.3
	车身液压总成(三联)
	4.4
	车身液压总成（四联）
	5.1
	电气总成
	5.1
	电气总成
	5.2
	电控组件
	电控组件
	5.3
	Wiring Harness Assembly（1232SE）
	线束总成（1232SE）
	5.4
	Wiring Harness Assembly（F4-A）
	线束总成（F4-A）
	5.5
	Cable Assembly（1232）
	电缆总成（1232）

